
Ministry of the  
Environment,  
Conservation and Parks 
Eastern Region 
Cornwall Area Office 
113 Amelia Street, 1st Floor 
Cornwall ON  K6H 3P1 
Phone: 613.933.7402  
or 800.860.2760 

Ministère de l'Environnement, 
de la Protection de la nature  
et des Parcs 
Région de l’Est 
Bureau du secteur de Cornwall 
113, rue Amelia, 1e étage 
Cornwall (Ontario)  K6H 3P1 
Tél: 613 933-7402  
ou 800 860-2760 

April 6, 2023 

Sent by Email: paquette@arnprior.ca 

The Corporation of the Town of Arnprior 
105 Elgin St. West 
Arnprior, ON K7S 0A8 

Attention: Robin Paquette, Chief Administrator Officer 

Re: Arnprior DWS 2022-2023 Inspection Report 

Please find enclosed a copy of the final inspection report for the Arnprior Drinking Water 
[...]
Legislative Requirement SDWA | O. Reg. 170/03 | 7-2 | (1); SDWA | O. Reg. 170/03 | 
7-2 | (2);

Observation

Primary disinfection chlorine monitoring was conducted at a location approved by Municipal
Drinking Water Licence and/or Drinking Water Works Permit issued under Part V of the 
SDWA, or at/near a location where the intended CT has just been achieved.  A free 
chlorine residual analyzer is located in the first clear well where the intended CT is 
achieved.

Question ID MRDW1032001 Question Type Legislative

Question: 

If the drinking water system obtains water from a surface water source and provides 
filtration, is continuous monitoring of each filter effluent line being performed for turbidity?

Legislative Requirement SDWA | O. Reg. 170/03 | 7-3 | (2);

Observation

Continuous monitoring of each filter effluent line was being performed for turbidity.  

Question ID MRDW1083001 Question Type Legislative

Question: 

For LMR systems, are all microbiological water quality monitoring requirements for treated 
samples being met?

Legislative Requirement SDWA | O. Reg. 170/03 | 10-3;

Observation

All microbiological water quality monitoring requirements prescribed by legislation for 
treated samples were being met.  



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-128423187 Page 20 of 22

Schedule 10-3 of O. Reg. 170/03 outlines that the owner of a drinking-water system and the
operating authority for the system shall ensure that a water sample is taken at least once 
every week and tested for E.Coli, total coliforms, and HPC.

Samples are collected as required every week.

Question ID MRDW1084001 Question Type Legislative

Question: 

Are all inorganic water quality monitoring requirements prescribed by legislation conducted 
within the required frequency?

Legislative Requirement SDWA | O. Reg. 170/03 | 13-2;

Observation

All inorganic water quality monitoring requirements prescribed by legislation were 
conducted within the required frequency.  

Schedule 13-2 (1) of O. Reg. 170/03 outlines that the owner of a large municipal residential 
system and the operating authority for the system shall ensure that at least one water 
sample is taken every 12 months, if the system obtains water from a raw water supply that 
is surface water.

A review of documentation outlined that inorganic samples were last collected on January 
20, 2022.

Question ID MRDW1088000 Question Type Legislative

Question: 

Are all nitrate/nitrite water quality monitoring requirements prescribed by legislation 
conducted within the required frequency for the DWS?

Legislative Requirement SDWA | O. Reg. 170/03 | 13-7;

Observation

All nitrate/nitrite water quality monitoring requirements prescribed by legislation were 
conducted within the required frequency for the DWS.  

Schedule 13-7 of O. Reg. 170/03 outlines that the owner of a drinking water system and the
operating authority for the system shall ensure that at least one water sample is taken 
every three months and tested for nitrate and nitrite.

Nitrate and Nitrite samples were collected on January 19, 2022, April 26, 2022, July 19, 
2022, October 25, 2022, and January 17, 2023.



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-128423187 Page 21 of 22

Question ID MRDW1089000 Question Type Legislative

Question: 

Are all sodium water quality monitoring requirements prescribed by legislation conducted 
within the required frequency?

Legislative Requirement SDWA | O. Reg. 170/03 | 13-8;

Observation

All sodium water quality monitoring requirements prescribed by legislation were conducted 
within the required frequency.  

Schedule 13-7 of O. Reg. 170/03 outlines that the owner of a drinking water system and the
operating authority for the system shall ensure that at least one water sample is taken 
every three months and tested for nitrate and nitrite.

As sodium sample was last collected on January 20, 2022, with a result of 17.3 mg/L.

Question ID MRDW1091000 Question Type Legislative

Question: 

Where fluoridation is practiced, are the required daily samples being taken at the end of the
fluoridation process?

Legislative Requirement SDWA | O. Reg. 170/03 | 7-4;

Observation

The required daily samples were being taken at the end of the fluoridation process.  

Section 7-4 of Schedule 7 of Ontario Regulation 170/03 requires that if a drinking water 
system provides fluoridation, the owner of the system and the operating authority for the 
system shall ensure that a water sample is taken at the end of the fluoridation process at 
least once every day and is tested for fluoride.

It is to be noted that the fluoride system was taken offline January 24, 2023-to February 1, 
2023.

Question ID MRDW1085001 Question Type Legislative



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-128423187 Page 22 of 22

Question: 

Are all organic water quality monitoring requirements prescribed by legislation conducted 
within the required frequency?

Legislative Requirement SDWA | O. Reg. 170/03 | 13-4 | (1); SDWA | O. Reg. 170/03 
| 13-4 | (2); SDWA | O. Reg. 170/03 | 13-4 | (3);

Observation

All organic water quality monitoring requirements prescribed by legislation were conducted 
within the required frequency.  

Schedule 13-4 (1) of O. Reg. 170/03 outlines that the owner of a large municipal residential 
system and the operating authority for the system shall ensure that at least one water 
sample is taken every 12 months, if the system obtains water from a raw water supply that 
is surface water.

A review of documentation outlined that organic samples were last collected on January 20,
2022.



 

 
Ministry of the Environment and Climate Change  

Drinking Water System Inspection Report 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

APPENDIX A 
 

MUNICIPAL DRINKING WATER LICENCE, DRINKING WATER 
WORKS PERMIT AND CERTIFICATES OF APPROVAL 

  
 

    



01212021 Treatment&Distribution DWWP3, MDWL7, GG
Page 1 of 22

DRINKING WATER WORKS PERMIT

Permit Number:  170-201
Issue Number:  3

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, I hereby issue this drinking water works permit under Part V of the 
Safe Drinking Water Act, 2002, S.O. 2002, c. 32 to:

Arnprior, The Corporation of the Town of
105 Elgin St

Arnprior, ON  K7S 0A8

For the following municipal residential drinking water system:

Arnprior Drinking Water System
This drinking water works permit includes the following:

Schedule      Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system
Schedule D Process Flow Diagrams

Upon the effective date of this drinking water works permit #170-201, all previously issued versions of 
permit #170-201 are revoked and replaced by this permit.

DATED at TORONTO this 31st day of March, 2021

Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002



01212021 Treatment&Distribution DWWP3, MDWL7, GG
Page 2 of 22

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Arnprior Drinking Water System consists of 1 drinking water treatment plant 
serving approximately a population of 8,795. The source is the Madawaska River. This is 
system can be categorized as a conventional coagulation, flocculation, clarification, and 
filtration facility, with the chemically assisted clarification process being a two-train 
proprietary package unit. There are three dual-media filters; optional powdered activated 
and prechlorination systems, as well as full-time chlorination, fluoridation, soda ash and 
ammonia addition. Ammonia is added to produce chloramines for secondary disinfection; 
added when the treated water is pumped from clear wells to the distribution system and 
elevated water storage tank. There is approximately 57.8 km of distribution watermain.

Schedule A:  Drinking Water System Description

System Owner Arnprior, The Corporation of the Town of
Permit Number 170-201
Drinking Water System Name Arnprior Drinking Water System
Permit Effective Date March 31, 2021



170-201 Schedule A March 31, 2021

01212021 Treatment&Distribution DWWP3, MDWL7, GG
Page 3 of 22

Treatment Plant

Name Arnprior Water Filtration Plant

Street Address 71 James Street, Arnprior Town, County of Renfrew

UTM Coordinates NAD83, Zone 18, Easting: 394000 Northing: 5031220

System Type Treatment and Distribution

Notes a main building housing the treatment units and control, testing and monitoring 
equipment

Surface Water Supply

Intake Crib

Description Concrete intake structure, pipe, screen,

Equipment 500 mm diameter intake pipe

Location Located approximately 10m from the west riverbank, Madawaska River

Notes

Low Lift Works

Wet Well

Description 33 m3 (3 m x 3.2 m x 3.4 m deep) wet well, with three (3) low lift pumps.

Notes Mesh intake screen

Low Lift Pumps

Description A raw water low lift pumping station

Equipment Two (2) vertical turbine and one (1) centrifugal raw water pumps each rated at 
11,000 m3/d at a total dynamic head (TDH) of 25 m; one (1) duty and two (2) 
standby

Notes Pumps convey raw water through a 400 mm raw watermain into the water 
treatment plant. Turbidity and pH analyzers, coagulant and prechlorination 
injection points, and two (2) 350 mm flow transmitters are installed on this line 
prior to the flash mixing process. The flow elements are installed after the 
watermain splits to packaged coagulation, flocculation, clarification system.



170-201 Schedule A March 31, 2021

01212021 Treatment&Distribution DWWP3, MDWL7, GG
Page 4 of 22

Coagulation/Flocculation

Coagulation/Flocculation Facilities

Description Proprietary package for coagulation, flocculation and clarification, consisting of 
two (2) ballasted flocculation water treatment trains, complete with concrete 
tankage, each rated at a nominal capacity of 11,000 m3/day and each train 
consisting of the following:

one (1) automatically operated raw water inlet valve;

one (1) flash mix tank having approximate inside dimensions of 1.1 m by 1.1 m 
by 3.6 m top water level, and working volume of approximately 4.4 m3, 
equipped with a mechanical mixer;

one (1) coagulation tank having approximate inside dimensions of 2.5 m by 1.8 
m by 3.6 m top water level, and working volume of approximately 16.2 m3, 
equipped with a mechanical mixer;

one (1) injection tank having approximate inside dimensions of 2.5 m by 1.8 m 
by 3.6 m top water level, and working volume of approximately 16.2 m3, 
equipped with a mechanical mixer and polymer injection piping;

one (1) maturation tank having approximate inside dimensions of 3.4 m by 3.9 
m by 3.6 m top water level, and working volume of approximately 47.7 m3, 
equipped with a mechanical mixer and polymer injection piping;
one (1) clarifier tank having approximate inside dimensions of 4.1 m by 3.9 m 
complete with a mechanical scraper and include settling module;
one (1) recirculation pump for recycling settled sand and residuals to the 
hydrocyclones;
one (1) hydrocyclone, complete with splitter box, for separating microsand and 
residuals and sending microsand back into the injection tank and to send the  
residuals to a common settling tank for both trains;
one (1) clarified water turbidity monitor, one (1) raw water pH monitor and level 
monitors;

Equipment 
(on each train)

a process control system;

Notes



170-201 Schedule A March 31, 2021

01212021 Treatment&Distribution DWWP3, MDWL7, GG
Page 5 of 22

Filtration

Filters

Description Three (3) dual media filters (two different filter designs)

Three (3) dual media (Sand/anthracite) filters with a total filter area of 97.5m2 
(5.9m x 5.5m per filter, each with a  maximum filtration rate of 7 m/hr (m3/m2/hr) 
at maximum daily flow with one of the filters out of service); media consisting of 
a 400 mm sand layer and a 600 mm anthracite layer; a prefabricated 
underdrain system, complete with air scour 
An actuated valve on the outlet of each filter automatically controlled to 
maintain a constant filter flow rate; a flow meter, a differential pressure head 
loss transmitter, level transmitter and an on-line turbidimeter on each of the 
filters

Dimensions

one (1) air blower rated for 500 L/s at 45 kPa

Notes

Backwash Pumps

Description A filter backwash system including a split case backwash pump drawing from 
the clearwell, with a butterfly valve providing a backup backwash system using 
distribution system pressure, requiring manual operation.

Capacity Pump has a rated capacity of 34,350 m3/d at 15m TDH 

Notes Filtered water is conveyed through magnetic flow meters, combined into a 
common header and delivered to both clearwells (operating in series). 



170-201 Schedule A March 31, 2021

01212021 Treatment&Distribution DWWP3, MDWL7, GG
Page 6 of 22

Backwash Residuals Treatment

Description Filters backwash wastewater with polymer addition, the backwash residuals 
are clarified, the supernatant dechlorinated using sodium bisulphate and 
drained by gravity to the Madawaska River and sludge pumped to sanitary 
sewers.
One (1) concrete residuals treatment tank with polymer addition, flocculators 
and gravity settling with an approximate nominal capacity of 63.0 m3 (approx. 
6.0 m x 3.0 m x 3.5 m top water level).
Polymer system including a mixing tank and mixer, one (1) storage tank, 
secondary containment, and two (2) polymer chemical feed pumps (one duty 
and one standby) with automatic switchover;
Two (2) mechanical flocculators to aid in mixing of polymer with residuals water 
in the settling tank; 

Dechlorination system for supernatant, comprised of two (2) sodium bisulphite 
chemical feed pumps (one duty, one standby) with automatic switchover, 
capable of supplying up to 0.5 L/min at a pressure of 100 kPa,  with secondary 
containment for the sodium bisulphite supply; containers  
Three (3) sludge hoppers at tank bottom for sludge collection;

Equipment

Two (2) sludge pumps (one duty and one standby) each capable of delivering 
approximately 24 L/s at a TDH of 8.6 m to the sanitary forcemain;

Notes An effluent sample is collected by Waterworks staff and analyzed for its 
chlorine sample, prior to being discharged to the Madawaska River. 

Actiflo Settling Tanks Residuals Treatment

Description Actiflo wastewater from the hydrocyclones is sent to a common residuals tank. 
This raw water residuals does not contain chlorine. The supernatant is drained 
by gravity to the Madawaska River and sludge to backwash sludge pumps and 
pumped to sanitary sewers. 
One concrete residuals treatment tank with gravity settling 6.0m (long), 3.0m 
(wide), 3.5m side water depth.  
Supernatant overflow weir and piping for discharge to storm sewer

Three sludge sloped bottom hoppers

Three automated sludge valves

Two Actiflo/backwash sludge pumps

Equipment

A baffled sand settling box

Notes A supernatant effluent sample is collected by Waterworks staff and analyzed 
for its total suspended solids prior to being discharged to the Madawaska 
River. 



170-201 Schedule A March 31, 2021

01212021 Treatment&Distribution DWWP3, MDWL7, GG
Page 7 of 22

Clear Well and High Lift Works

Clear Wells

Description Two clear wells in series

Volume of clearwell 1 is 2,167 m3.Dimensions

Volume of clearwell 2 is 1804m3.

Notes Chlorine is added just prior to the first clearwell. Clearwell 1 consists of 2 cells 
divided by a concrete baffle wall and is hydraulically connected to Clearwell 2, 
which consists of a single cell divided by a concrete wall. Treated water passes 